
 

 

 
 
Notice is hereby given that a Meeting of the Te Anau Wastewater Discharge Project 
Committee will be held on: 
 

Date:  
Time: 
Meeting Room: 
Venue: 
 

Wednesday, 6 July 2016 

10.00am 

Turnbull Room 
Distinction Te Anau Hotel & VIllas 
64 Lakefront Drive 
Te Anau 

 

Te Anau Wastewater Discharge Project 
Committee Agenda 

 

OPEN  
 

  
MEMBERSHIP 
 
Chairperson Mayor Gary Tong  
Deputy Chairperson Lyall Bailey  
Members Rachel Cockburn  
 Mark Deaker  
 Shirley Mouat  
 Don Mowat  
 Allan Youldon  
Councillor Ebel  Kremer  
 
IN ATTENDANCE 

 
Chief Executive Steve Ruru  
Group Manager 
Services and Assets 

Ian Marshall  

Team Leader 
Governance 

Chris Dolan  

Manager Water and 
[...]
12 PDP has presented its draft report, and an addendum to that report which confirms that the 
current consented option is viable and does not identify any ófatal flawsô.  This assessment is 



Te Anau Wastewater Discharge Project Committee  

6 July 2016 
 

 

 

7.1 Te Anau Wastewater Discharge Project - Next Steps Page 19 

 

It
e
m

 7
.1

 

consistent with the Commissionersô decision that the effects of the discharge on the receiving 
environment would be less than minor.  

13 The draft report also identifies a number of alternatives, which PDP note may warrant further 
investigation as an alternative solution to the consented proposal.  It is noted, however, that 
the initial findings were based on a ódesktop studyô and that at some point consideration of 
any alternative would require significant physical investigation work and would have a 
different risk profile to that associated with the Kepler option.  

14 Further evidence provided subsequent to the initial report has highlighted significant risk 
associated with a number of these potential alternatives, especially around those involving 
disposal of treated wastewater to the Slee block. 

15 Through the peer review process, PDP have identified what it believes is its favoured 
alternative to the consented Kepler scheme.  This alternative involves improved treatment at 
the oxidation pond site by membrane filtration followed by land disposal via spray irrigation to 
land at the Smith block on Sinclair Road some 6 km north of the oxidation pond site. 

16 The Committee will eventually need to formally consider the findings from the PDP peer 
review and then make a number of decisions before making a recommendation to the 
Council as to which direction it should pursue.  In the interim the Committee have also 
recommended that Council should proceed to defend the appeal against the Kepler consent.  
Following a final report back to the Environment Court an initial mediation was held over two 
days on 20 and 21 June 2016.  

17 At its meeting of 27 April 2016, Council approved the un-budgeted expenditure incurred as a 
result of undertaking the peer review.  At the same meeting, Council also approved further 
expenditure of upto $50K for the Committee to undertake site visits and further investigations 
to help come to a view on its recommended pathway forward.  The $50K budget would also 
cover any costs associated with the development of a long term detailed investigation 
programme including timeline and overall costs.  The first stage of this additional work 
included the visit to the Project Pure wastewater treatment facility at Wanaka, which is briefly 
summarised in the following section of this report. 

Wanaka Wastewater Treatment Plant - Project Pure 

18 Committee members visited the Project Pure facility at Wanaka on 17 May 2016.  
The purpose of the visit was to provide Committee members with more information on an 
alternative treatment and disposal option and to also learn about the decision-making 
processes that have been used in other locations.  

19 The visit was hosted by Ulrich Glasner, Chief Engineer at Queenstown Lakes District 
Council, who was also able to give an insight into some of the issues experienced during the 
development and construction of the Maketu Wastewater Treatment Plant from a previous 
role at Western Bay of Plenty District Council.  Committee members and Council staff were 
given a tour of the facilities followed by a presentation on a number of issues that arose and 
were dealt with during the development and consenting stages of both the Wanaka and 
Maketu treatment and disposal systems. 

20 Construction of the Wanaka plant was via a design/build/operate contract to meet 
performance standards for the effluent of <30mg/l BOD, <30mg/l Suspended Solids and 
<10mg/l Total Nitrogen.  Following a robust evaluation process United Group were selected 
as the successful tender. 



Te Anau Wastewater Discharge Project Committee  

6 July 2016 
 

 

 

7.1 Te Anau Wastewater Discharge Project - Next Steps Page 20 

 

It
e
m

 7
.1

 

21 The Project Pure treatment plant was tendered in 2007 as part of the wider upgrade of the 
Wanaka Wastewater system with three main contracts forming the basis of the upgrades.  

Contract 
07/009  Wastewater Treatment Plant $9552K 
07/010  Reticulation   $5764K 
07/011  Disposal Area   $510K. 
 
The annual operating costs are additional to the above capital costs and would need to make 
an allowance for labour, electricity, sludge disposal, debt servicing and depreciation. 
 

22 The system is designed to have sufficient capacity to treat the wastewater volume and load 
estimated to be produced by the Wanaka and Albert Town communities by 2021.   
Key design parameters are: 

¶ Maximum wastewater flow of 12,860 m3 per day. 

¶ Maximum instantaneous wastewater flow of 232 l/s. 

¶ Maximum daily loading of 2,170 kg BOD per day. 

23 The land disposal scheme was designed and constructed under a separate contract.  
The rapid infiltration system was originally designed to discharge up to 5,000 m3 per day into 
a subsurface pipe network covering three hectares, with an ultimate design expansion 
to12,560 m3/d.  The subsoil rapid infiltration system was chosen as the preferred disposal 
route as dispersal pipes could be located below the lower permeability topsoil within the high 
permeability sandy gravel subsoil as a rapid infiltration system requiring much less area than 
would be required for surface irrigation. 

24 Groundwater is located 76 metres below the surface of the disposal site so treated 
wastewater which is discharged into the base of the disposal trenches (ie 2 m underground) 
will filter through 74 m of silty gravel soils before reaching groundwater.  Groundwater flow is 
to a south easterly direction towards the Clutha River/Mata-au approximately parallel to  
State Highway 6 towards Luggate.  

25 Given that the discharge is below the pasture root zone there is little uptake of nitrogen from 
the discharge effluent.  In essence, any nitrogen discharged to the field will leach to 
groundwater, hence the requirement for the advanced SBR plant to limit nitrogen losses by 
removing at source.  This is in comparison to the surface irrigation process where nitrogen 
uptake will occur during the growing season with losses to groundwater during the rest of the 
year.  Modelling of the rate of flow of treated wastewater down through the soils at a rate of  
1.7-2.5 m per day, giving an estimated time of travel of between 30 - 47 days to reach 
groundwater.  Based on this modelling the time of travel to reach groundwater at Te Anau 
(Slee Block) would be no more than two days due to depth to groundwater being significantly 
less. This may become a major issue of concern if consent was to be applied for at this 
location. 

Next Steps 

26 The visit to Wanaka was an initial visit to give the Committee a greater understanding of 
other technologies available both for treatment and disposal (as well as understanding any 
limitations with these technologies) and the decision-making processes used in other 
locations. 



Te Anau Wastewater Discharge Project Committee  

6 July 2016 
 

 

 

7.1 Te Anau Wastewater Discharge Project - Next Steps Page 21 

 

It
e
m

 7
.1

 

27 Should further visits be required, Council officers along with PDP have identified a number of 
other sites that could be visited to help the decision-making process.  These sites cover the 
majority of treatment and disposal scenarios that other councils have implemented across 
the country and that are believed to be appropriate for the scale of the current project. 

28 Within close proximity of Taupo are three sites that are similar to the wastewater treatment 
and disposal options being considered at Te Anau (eg, Kepler/Smith and Slee).   
Other similarities include a lake environment and high peak flows over the holiday period.  
These sites also have similar climate and subsoil conditions (eg, high permeability).   
The sites are: 

¶ Taupo - Basic WWTP (primary clarifiers, trickling filters and secondary clarifiers).  
treated effluent pipelines to two large scale land treatment systems (cut-and carry 
pasture).  The average daily flow is around 8,000 m3/d (ie, larger than Te Anau). 

¶ Acacia Bay - SBR activated sludge WWTP with RI disposal 300 m from the 
lakeshore.  This WWTP was one of the first SBRs in New Zealand when 
commissioned.  The scheme has recently been re-consented for a 10 year period 
only, with nitrogen being main area of concern for the Regional Council (even though 
the WWTP achieves very low N).  For the next consent round, the Regional Council 
has indicated that land treatment needs to be added or the WWTP upgraded further 
(for future re-consenting TDC is also considering pumping the treated effluent to the 
Taupo land treatment system).  The average daily flow is around 300 m3/d and peak 
is around 600 m3/d (ie, smaller than Te Anau). 

¶ Kinlock - Very similar to Acacia Bay (SBR and RI close to the lake shore).   
Again, through the recent re-consenting process the Regional Council has required 
improved dispersal of effluent and lower N even though the effects on the lake are 
quite minor.  So despite having an advanced WWTP, the RI system is now being 
supplemented with 5 ha of subsurface drip irrigation at the Council owned  
Golf Course.  Kinlock flows are similar to Acacia Bay. 

 
29 In addition, the Maketu Plant is close by and is a potential detour following the Taupo visits. 

The plant servicing the townships of Maketu and Little Waihi is a small SBR plant similar to 
the Wanaka plant, but with a sub-surface drip irrigation disposal system.  PDP have 
previously given information relating to some of the issues experienced during the initial 
commissioning stages, some directly related to the disposal area.  These were also 
expanded on during the Wanaka visit. Some of the issues encountered during the 
commissioning of the disposal area included blocking drippers, surface ponding due to 
inadequate depth of burial of pipework and deadspots of grass as a result of chemical dosing 
installed to prevent blockages. 

Further sites in the North Island and specifically referenced (some in detail) through this 
process include: 

¶ Omaha - Aeration, filtration, disinfection, chemical dosing followed by above ground 
and sub surface irrigation. 

¶ Tairua/Pauanui - activated sludge, UV disinfection, chemical dosing with sub surface 
irrigation via rapid infiltration and slow drip irrigation. 

¶ Whangamata - activated sludge, filtration, UV disinfection followed by spray irrigation 
to forestry. 

¶ Whitianga - activated sludge, filtration, UV disinfection followed by disposal to steam.  



Te Anau Wastewater Discharge Project Committee  

6 July 2016 
 

 

 

7.1 Te Anau Wastewater Discharge Project - Next Steps Page 22 

 

It
e
m

 7
.1

 

30 Other alternative sites worthy of consideration, and closer to the District include: 

¶ Rolleston - activated sludge with UV and centre pivot irrigation. 

¶ Rakaia - biological filtration and centre pivot irrigation. 

¶ Dunedin Airport - membrane treatment and surface water discharge. 

¶ Tiwai Aluminium Smelter - screening/settlement/ continuous chemical dosing and 
slow rate irrigation. 

31 As an alternative, the Committee may wish to endorse the preferred option that PDP have 
identified through the peer review process, and undertake an initial study to determine 
whether the scheme would be acceptable to key stakeholders, especially those from 
surrounding properties.  As a reminder this option involves improved treatment at the 
oxidation ponds with subsequent disposal via spray irrigation to the Smith Block on  
Sinclair Road north of Te Anau. 

32 In their reports, PDP have also identified a number of other possible options on land around 
the oxidation ponds (Slee Block) however, they also point out that these options are likely to 
carry a significantly higher degree of risk and may be unlikely to get a long term consent as a 
result.  The Committee may wish to recommend to Council that one of these options 
warrants further investigation. 

Feedback from Court Assisted Mediation 

33 Following agreement that Council should continue with the Kepler appeal process, it was 
agreed that all parties to the appeal would be prepared to enter into Court assisted 
mediation. Mediation between parties was held on 20 and 21 June in Invercargill.   

34 The main outcome from the mediation process was that Council undertook to carry our 
further investigations into the feasibility of utilising sub surface drip irrigation as a viable 
alternative to the proposed centre pivot irrigation.  

35 Council appointed experts will develop a brief which will be shared with the appellant expert 
witnesses with a view to developing a report highlighting advantages and disadvantages of 
each type of disposal technique.  The report will consider the overall viability of each disposal 
option rather than be specific to individual sites.  In essence, if an option proves to be viable 
at one site then it is in all likelihood viable at any alternative site notwithstanding differences 
in ground conditions, topography etc. 

36 The output from this process will be a report that will be used to assist Council with its 
decision-making on its preferred way forward in respect of the current appeal. It will also be 
of relevance to any decision-making on alternative sites.  

37 It is anticipated that this report and further mediation will resume on 7 October.  With this in 
mind, it is suggested that the Committee may wish to postpone any further site visits and/or 
consideration of alternative sites until experts have reported back as there should be a 
degree of further certainty around alternative disposal options. 

38 Correspondence from Peter Riddell and Response from PDP 

39 Following the previous meeting a paper drafted by Peter Riddell, on behalf of Fiordland 
Sewage Options, was forwarded to Council from FSO members.  This paper refers to a 



Te Anau Wastewater Discharge Project Committee  

6 July 2016 
 

 

 

7.1 Te Anau Wastewater Discharge Project - Next Steps Page 23 

 

It
e
m

 7
.1

 

number of matters and issues relating not only to Kepler but also matters raised within the 
PDP reports. Given that this is essentially a review of PDP work to date they were given the 
option of response with both reports to be submitted to the Committee at their next meeting. 
Both documents are included as attachments to this report (attachments A and B). 

40 While Mr Riddell indicates that the Slee Block is still worthy of further consideration the 
response from PDP tends to disagree with a number of the points raised in his report to FSO. 
In particular, they raise concerns in relation to the hydraulic relationship between lake levels, 
groundwater levels and the matter of the significant areas of standing water at the bottom of 
the Slee property, especially after significant rainfall.  Overall, PDP still believe there is a 
significant degree of risk associated with the development of any alternative on the Slee 
property. PDP recommend a preferred alternative option of enhanced treatment of the 
oxidation pond effluent by membrane filtration followed by disposal via spray irrigation at 
Smithôs block on Sinclair Road north of town. 

41 Given the risks identified by PDP and their recommendation of a potential suitable alternative 
(subject to further work) of enhanced treatment and disposal via spray irrigation at the Smith 
block, the Committee may wish to consider endorsing this recommendation and request that 
PDP develop the scope for an investigation programme, including timetable and cost 
estimates.  

42 In summarising the recommendations of their draft and addendum reports, PDP have 
highlighted that the Kepler proposal is a viable option with no fundamental flaws.  It does 